4983
Page 1 of 3

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-

Wheel, Deck And Handle Assemblies

11A-030A190 SD-30 (1997)

5, N —;%J_
o0 N \
. —) N\ —amap
1 MANWV /M.

~—@_)t9-aml
éa.@u@ ---N.é

/ OO mn..i.. o ‘N
/

\A/ _./._

W) ~3

/

/_ ,”y (a1 /

o
@ AL )--wig)
M_A :ﬂ I)A ‘-_“

Y

A ol

3 ...n\..m,ﬂ o Y
) A

/ i...m.— ‘_l'”

P Wx/.mn:\hﬂ wx\\\ -7 W
,‘MVVV. — Mwylll...nuu_ Jmm_‘.ll... / ﬁa.J | \_711
s AN
Yy .unv!,..i/ ,.”“ X //.{.H\ \ Y nmummmmmu w
= mE u /7 \“\n”u”,.
2 L WA [vmm, ; m ~) (#)
ot~ \\““ MWHWH\\-\\\ X \ , II-, Ve lmm\ | ll.llf.lll.l. a
| T bm //”,“/ /// “ vg AV .
\

mx w\.\m\nnnnummmn\, o~y \ \ ,
// \

\

WWW.mymowerparts.com

/I.. - LA / ,
.\rllllm MMWWW \/ " / Jp— v.—- X
» H > o >, \
™) 0"\
J/ AU‘I - / _ﬂfjmv . \\\\\HHH”\\{ /
ot NF / v Wwn
&R (N D / / Amm«_\ o et /
A (2 P r_- \\HH\ e v
\ \muwmmﬂu\v‘ " \\
P Nl 7
- A N e \mmm
g "y / / L o r. iy LN | o N “““
I{”HHHHHu\\_'\V A/ ‘wwmﬂ & .‘r (9] — m-
] -
/ / nUr.v .

/ ,._..,nm‘ LN




For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

11A-030A190 SD-30 (1997)
Wheel, Deck And Handle Assemblies

Page 2 of 3

Ref#  Part Number Qty S/P/F  Description
1 734-1168 1 Wheel Assy Complete - Rib Tread (6")
734-1779 1 S  Wheel Assy Complete - Diamond Tread (7")
2 742-0620 1 S 20" Blade Blade secured by 2 bolts
742-0640 1 S 20" Blade Blade secured by 1 bolt
3  782-5006 1 Baffle (040 Series Only)
4  710-1044 1 /P Hex Bolt 3/8-24 x 1.5" Lg.
5 753-0484 1 Blade Adapter Kit Blade secured by 2 bolts
753-0588 1 S Blade Adapter Kit Blade secured by 1 bolt
6  738-0533 1 S Axle Bolt
7  736-0105 1 /P Bell-Wash. .380" I.D. x .88"
8 736-0331 1 /P Bell-Wash. .39" I.D. x 1.13"
9 712-0798 1 /P/IF Hex Nut 3/8-16 Thd.
10  710-1055 1 /P Hex Bolt 3/8-24 x 1" Lg Blade secured by 2
bolts
11 736-0169 1 S/IF L-Wash. 3/8" I.D. Blade secured by 2 bolts
12 712-0241 1 /P Hex Nut 3/8-24 Thd. Blade secured by 2 bolts
13  731-1034 1 S  Chute Deflector Ass'y.
14  710-0605 1 /P Oval C-Sunk Scr. (Used w/Ref. #51)
710-1270 1 Oval C-Sunk Scr. (Used w/Ref. #54)
15  710-0599 1 /P Self-Tap Scr. 1/4-20 x .5" Lg.
17  712-0324 1 /P Hex L-Nut 1/4-20 Thd.
18  782-0030 1 20" Deck Assly.
19  710-0654A 1 /P Hex Wash. Hd. Scr. 3/8-16 x 1" Lg.
20 17098 1 S  Hinge Clip
21  731-0872A 1 S Rear Flap 16.69" Lg.
22 726-0240 1 S CableTie
23  749-0928 1 S Lower Handle
24  710-1205 1 /P Rope Guide
25 736-0119 1 S/IF  L-Wash. 5/16" I.D.
26  712-0267 1 S/F Hex Nut 5/16-18 Thd.
27  749-0538C 1 S  Upper Handle
28  710-1250 1 /P Curved Carriage Bolt 5/16-18 x 1" Lg.
29  710-0459 1 S HexBolt 3/8-24 x 1.5" Lg.
30 747-0824 1 S  Control Handle
36  736-0452 1 S Bell-Wash. .39" |.D. Blade secured by 2 bolts
736-0524A 1 S  Support, Blade Bell Blade secured by 1 bolt
37  746-0842 1 S  Throttle Control Wire-51" (030, 040) Optional
Part
38  746-0553 1 S  Control Cable-36" (030, 040)
746-0552 1 S  Control Cable-49" (031A, 041A)
39 732-0593 1 S  Torsion Spring
40 17032 1 S  Adapter Plate
41  747-0710 1 S Hinge Pin
42  736-0270 1 /P Bell-Wash. 1/4" I.D.
43 1 Engine
45  750-0910 1 S  Spacer
46  712-0355 1 S  Hex L-Nut 3/8-24 Thd.
47  751B213146 1 /P Casing Clamp (B&S)
7510007775 1 S Casing Clamp (Tec)
48  710-1237 1 Hex Wash. Hd. Scr. #10-32 x .62" Lg. (030,
040)
710-0871 WWW.MYMOWEY Bat E30c0MAs HXSLT



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

11A-030A190 SD-30 (1997) Page 3 of 3
Wheel, Deck And Handle Assemblies
Ref#  Part Number Qty S/P/F  Description
49  736-0501 1 S  Spring Wash. .66" 1.D. Optional Part
50 712-0324 /P Hex L-Nut 1/4-20 Thd. Optional Part

1

51 646-0875 1 S  Throttle Body Optional Part

52  746-0876 1 S  Throttle Lever Optional Part

53 811-00185 1 S  Throttle Box Comp. (Incl. Ref. 14, 49, 50, 51,
52) Optional Part

54  746-0883 1 Control Cable Box Optional Part

WWW.mymowerparts.com



